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Miisterinin adi/adresi

Customer name/address

istek numarasi

: BILKA OTOMATIK KAPI SiS. LOJISTiK iNS. SAN. VE TiC. LTD. STi.
Mimarsinan O.S.B. 9. Cad. No:01 Melikgazi, Kayseri / TURKEY

: EEA-21-000562

Order No.

Numunenin adi ve tarifi : Sandwich Door Panel

Name and identity of test sample

Numunenin kabul tarihi :05.10.2021
The date of receipt of sample

Aciklamalar

Remarks

Deneyin yapildigi tarih :20.10.2021

Date of test

Raporun sayfa sayisi
Number of pages of the Report

: 4 (7 pages including appendixes)

Tiirk Akreditasyon Kurumu (TURKAK) deney raporlarinin taninmasi konusunda Avrupa Akreditasyon Birligi

(EA) ve Uluslararasi Laboratuvar Akreditasyon Birligi (ILAC) ile karsilikli taninma antlasmasini imzalamistir.
The Turkish Accreditation Acency (TURKAK) is signatory to the multilateral agreements of the European co-operation for the
Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the Mutual recognation of test reports

Deney ve/veya él¢iim sonuglari, genisletilmis éiciim belirsizlikleri (olmasi halinde) ve deney metodlari bu

sertifikanin tamamlayici kismi olan takip eden sayfalarda verilmistir.
The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given on the
following pages which are part of this report
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TEST REPORT

on Fire and Technical Characteristics

Ref. No.: EEA-21-000562

Sponsor: BILKA OTOMATIK KAPI SIS. LOJISTIK INS. SAN. VE TiC. LTD. STI.
Mimarsinan O.S.B. 9. Cad. No:01 Melikgazi, Kayseri / TURKEY

TEST ITEM
Product name: Sandwich Door Panel

Manufacturing Plant: BILKA OTOMATIK KAPI SIS. LOJISTIK INS. SAN. VE TIC. LTD. STI.
Mimarsinan O.S.B. 9. Cad. No:01 Melikgazi, Kayseri / TURKEY

Composition: DX51D Galvanised steel, PUR foam, epoxy polyester paint, epoxy primer, architecture
polyester

Appearance: The panels were mounted as free standing according to the clause 5.2.2 a of EN 13823:2020.
Products  were  be  tested with  three  horizontal joint in  the long  wing
at a height of 500 mm. A perforated metal profile is used at the junction of the long side and the short side.
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Date of receipt of the sample: 05.10.2021 Date of realization of tests: 20.10.2021
Sampling: The samples were delivered by the sponsor.

TEST METHOD: EN 13823:2020

Conditioning: According to the EN 13238:2010, Article 4.3.c, (23 +2) °C and % (50 + 5) relative humidity

MEASURED VALUES AND THE TEST RESULTS
Test i : 1 2 3

est specimen no %) Expanded
Date of test 20.10 20.10 20.10 uncertainty
LFS > edge no no no no Q)
FIGRAo,2 MJ [W/s] 11,6 1357 115,9 121,1 14,8
FIGRAo4 MJ [W/s] 11,6 1357 1159 121,1 14,8
THReo00 s [MJ] 7.9 8,9 8,6 8,5 0,8
SMOGRA [m?/s’] 494 318 29,3 36,8 12,6
TSPe00 s [m?] 255,6 2416 230,0 242.4 14,8
Flaming droplets/particles no no no no )
Time of flaming [s] ) ¢) ¢) (=) )
Observation during the test: No flaming droplets were observed

A
P
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Conclusion:

The mentioned expanded uncertainty is obtained by multiplying the standard uncertainty by a
coverage factor k=2, which corresponded to a level of confidence of 95 %.

The test results relate to the behaviour of the test specimen of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire
hazard of the product of use. The results of tests are concerned only with the subject of testing.

The protocol shall not be reproduced except in full without the written approval of the testing
laboratory.

Brand, type, quality and dimension information of the components, when it is not possible to
be verified by the laboratory, are given according to the sponsor’s declaration and the responsibility
belongs to the sponsor. The test specimens are tested as received from the sponsor (when the
laboratory does not carry out sampling).

Annotation:
(-): Data was not determined/measured

Appendixes:
Appendix No. 1: The photographs of the exposed surface of the test specimens
Appendix No. 2: The graphs of the measured and calculated values
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The photograph of the exposed surface of long | The photograph of the exposed surface of short
wing wing

The photograph of the exposed surface taken
from the opposite of corner line
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Test Report No.: FTST21640 Appendix 2
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